
AGENDA: October 14, 2025: The Borrego Springs Water District complies with the Americans with Disabilities Act. Persons with special needs should call Geoff Poole, 
General Manager – at (760) 767 – 5806 at least 48 hours in advance of the start of this meeting, in order to enable the District to make reasonable arrangements to 
ensure accessibility. If you challenge any action of the Board of Directors in court, you may be limited to raising only those issues you or someone else raised at the 
public hearing, or in written correspondence delivered to the Board of Directors (c/o the Board Secretary) at, or prior to, the public hearing. 

All Documents for public review on file with the District’s secretary located at 806 Palm Canyon Drive, Borrego Springs CA 92004. Any public record provided to a 
[...]
4.4 Summary and Comparison ................................................................................................................. 18 

5 Conclusions ....................................................................................................................................................... 19 
 

TABLES  

Table 1. Treatment Plant Process Summary ................................................................................................................... 5 

Table 2. Rams Hill WWTF Waste Discharge Requirements ............................................................................................ 6 

Table 3. Influent and Effluent Wastewater Characteristics ............................................................................................ 6 

Table 4. Total Nitrogen Removal Rates ............................................................................................................................ 7 

Table 5. Oxidation Ditch with Anoxic Zone Design Criteria ............................................................................................. 9 

Table 6. MLE Design Criteria .......................................................................................................................................... 11 



 

 
  ii 

AUGUST 2025 
 

Table 7. DNF Preliminary Design Criteria ...................................................................................................................... 13 

Table 8. Closed Loop Reactor Design Criteria .............................................................................................................. 15 

Table 9. Construction Cost Estimate ............................................................................................................................. 17 

Table 10. Class 5 Construction Cost Estimate Ranges ................................................................................................ 17 

Table 11. Lifecycle Cost Model Inputs .......................................................................................................................... 17 

Table 12. 20-Year Lifecycle Cost Analysis ..................................................................................................................... 18 

Table 13. Nitrogen Removal Cost per Pound ................................................................................................................ 18 
 

FIGURES  

Figure 1. Rams Hill WWTF ................................................................................................................................................. 1 

Figure 2.  Rams Hill WWTF Process Flow Diagram .......................................................................................................... 3 

Figure 3. Existing Site Layout ............................................................................................................................................ 4 

Figure 4. Single Duty Oxidation Ditch with Anoxic Zone .................................................................................................. 8 

Figure 5. Anoxic Zone and Mixed Liquor Pump Station ................................................................................................... 9 

Figure 6. Typical MLE Aeration Basin ............................................................................................................................ 10 

Figure 7. Typical Conventional Activated Sludge Flow Diagram .................................................................................. 10 

Figure 8. MLE Process .................................................................................................................................................... 11 

Figure 9. Downflow (A) and Upflow (B) Denitrification Filters ...................................................................................... 12 

Figure 10. Denitrification Filters .................................................................................................................................... 13 

Figure 11. Closed Loop Reactor System Diagram ........................................................................................................ 14 

Figure 12. Closed Loop Reactor .................................................................................................................................... 15 
 

APPENDICES 
A Regulatory Permit  
 



 

 
  iii 

AUGUST 2025 
 

 

 INTENTIONALLY LEFT BLANK 



 

 

   1 
JULY 2025 

 

Executive Summary 
This report provides a summary of the Rams Hill Wastewater 
Treatment Facility (WWTF) Nitrogen Removal Upgrade Feasibility 
Study. The study aims to assess the feasibility of nitrogen removal 
upgrades and to provide engineering support for Provisions 2 and 3 
of the Tentative Waste Discharge Requirement Order R7-2019-0015 
(Order). The analysis includes an evaluation of WWTP biological 
process alternatives for reducing nitrogen discharge to local 
groundwater via evaporation/percolation ponds at the Borrego 
Water District (BWD or District). 

Summary of Findings 

The analysis found the following:  

 It is recommended that the District continue to conduct regular monitoring and data collection from the 
WWTF to gather additional information to better understand the current groundwater conditions and 
trends. 

 The District should consider implementing a nitrogen treatment system into the District’s wastewater 
treatment process to ensure the wastewater discharge is not causing impairment to local groundwater. 

 

1 Introduction 
The Borrego Water District (BWD or District) contracted N2W to perform a Nitrogen Removal Upgrade Feasibility 
Study and provide engineering support for Special Provision 2 of the Tentative Waste Discharge Requirement Order 
R7-2019-0015 (Order) for the Rams Hill Wastewater Treatment Facility (WWTF). The plant was originally designed 
with an average daily capacity of 250,000 gallons per day (gpd) but did not include dedicated nitrogen removal 
capabilities. Previous studies have identified that the existing oxidation ditch is a bottleneck, as it cannot effectively 
remove nitrogen at the designed flow rate. Furthermore, the Regional Water Quality Control Board (Regional Board) 
imposes a total nitrogen (TN) limit of 10 mg/l, which the current WWTF is not equipped to meet. If these effluent 
total nitrogen or total inorganic nitrogen limits are enforced, the existing facility will not be able to comply. Therefore, 
this report includes an evaluation of the current nitrogen removal capabilities and recommendations for necessary 
upgrades to improve the system’s performance. 
 
The Rams Hill WWTF is owned and operated by BWD and its discharge is regulated by the Colorado River Basin 
Regional Water Quality Control Board (Colorado River Basin Water Board). The District has operated the WWTF since 
1983. This plant, originally designed to treat effluent to tertiary levels with a capacity of 250,000 gpd, has never 
had sufficient flow to justify the increased expense of operating the tertiary portion of the original plant design.  
 
This section is organized as follows: 

 Plant Overview 
 Wastewater Characterization 
 Biological Treatment Alternatives Overview 

Figure 1. Rams Hill WWTF 



 

 
  2 

AUGUST 2025 
 

 Cost Analysis and Comparison 
 Recommendations and Conclusions 

 

1.1 Project Goals 

The goal of this report is to analyze the existing WWTF and evaluate four alternatives for nitrogen removal. It aims 
to establish the design criteria, outline process design considerations, and provide capital and operational cost 
estimates for the following alternatives: 
 

 Alternative 0 – No Changes: Maintain the existing system without modifications or upgrades. 
 Alternative 1 – Oxidation Ditch with Anoxic Zone: Expand oxidation ditch by adding an anoxic tank (about 

40% of the existing ditch volume) to provide capacity for removing nitrogen of less than 7 mg/l. 
 Alternative 2 – Conventional Activated Sludge Process: Design a new conventional activated sludge 

process to produce effluent with a total nitrogen concentration of less than 7 mg/l. The existing oxidation 
ditch will be abandoned in place. 

 Alternative 3 – Denitrification Filters: Install a two stage denitrification filters to reduce the effluent nitrate 
concentration down to 1 mg/l. 

 Alternative 4 – Closed Loop Reactors: Design a new closed loop reactor that reduces the total nitrogen 
down to 5 mg/l. The existing oxidation ditch will be abandoned in place. 
 

A detailed analysis of these alternatives, including cost considerations and other key parameters, is provided in 
Sections 3 and 4, respectively. 

1.2 Plant Overview 

The Rams Hill WWTF is a 250,000 gpd facility consisting of preliminary, secondary, final effluent, and solids removal 
treatment. The WWTF operates a single-duty oxidation ditch, extended aeration activated sludge (EAAS) biological 
treatment process, as shown in Figure 3. Influent wastewater flows through a Parshall flume flow meter, mechanical 
bar screen for screenings removal, grinder, and a vortex grit chamber for grit removal prior to entering the oxidation 
ditch. The oxidation ditch is designed to achieve biochemical oxygen demand (BOD5) reduction and also some 
nitrogen removal via nitrification/denitrification. Mixed liquor from the oxidation ditch flows to the secondary 
clarifiers. Clarified effluent is discharged to percolation ponds without being disinfected. Sludge wasted from the 
secondary clarifiers flows to sludge holding tanks and is then stabilized using sludge drying beds. The sludge is 
removed every 2-3 years for off-site disposal. The WWTF process flow diagram and site layout are shown in Figures 
2 and 3, respectively. Background description, function, and major assets in each area of the WWTF are 
summarized in Table 1.  

 

 

 

 

 



 

 
  3 

AUGUST 2025 
 

 

 

 
Figure 2.  Rams Hill WWTF Process Flow Diagram  



 

 
  4 

AUGUST 2025 
 

 
Figure 3. Existing Site Layout 



 

 
  5 

AUGUST 2025 
 

Table 1. Treatment Plant Process Summary 

Unit Process Description Major Assets 

Headworks Functions to remove rags, grit, and other large 
materials from the influent wastewater before 
entering downstream processes. 

 Parshall Flume Meter 
 Bar Screen 
 Comminutor (Grinder) 
 Aerated Grit Chamber 

Biological 
Treatment  

(Secondary 
Treatment) 

Functions to reduce BOD and TSS from 
wastewater utilizing a single-duty oxidation 
ditch. The process is intended to operate with a 
low solids retention time (SRT). Important 
parameters which control biomass growth rates 
and microbial communities are the Return 
Activated Sludge (RAS) and Waste Activated 
Sludge (WAS). 

 Oxidation Ditch 
 Secondary Clarifiers  

Final Effluent Functions to provide consistent flow by retaining 
high flow fluctuations and final effluent disposal 
to evaporation/percolation ponds. 

 Equalization Basin 
 Evaporation/Percolation 

Ponds 
 Emergency Basin 

Solids Treatment Functions to reduce quantity and stabilize 
biosolids through evaporation. 

 Sludge Holding Tank 
 Sludge Drying Beds 

 

1.3 Regional Water Quality Control Board Order 

In California, nitrogen concentrations in groundwater are regulated primarily under the Safe Drinking Water Act 
(SDWA) and the Porter-Cologne Water Quality Control Act. The State Water Resources Control Board (SWRCB) and 
regional water boards oversee compliance with the maximum contaminant level (MCL) of 10 mg/l for nitrate as 
nitrogen which is set by the U.S. Environmental Protection Agency (EPA) and enforced at the state level. The 
Sustainable Groundwater Management Act (SGMA) also requires groundwater sustainability agencies to monitor 
and manage nitrogen contamination, particularly from agricultural runoff and wastewater discharge. The Irrigated 
Lands Regulatory Program (ILRP) mandates that farmers implement the best management practices to reduce 
nitrogen leaching into groundwater. Regular groundwater testing, nitrate management plans, and mitigation 
strategies are required to ensure drinking water safety, especially in vulnerable communities reliant on groundwater 
sources such as Borrego, California.  

Wastewater Treatment Nitrogen Control Strategy Requirements 

The Regional Water Quality Control Board (RWQCB) has requested that the Borrego Water District (BWD) submit a 
technical memorandum as part of the nitrogen control strategy. This report will assess whether wastewater 
discharged through evaporation and percolation ponds affects local groundwater quality. Additionally, BWD will 
evaluate the feasibility of achieving a total nitrogen effluent concentration of 10 mg/l to align with RWQCB water 
limits. This analysis will determine whether wastewater discharge from BWD is contributing to impairment in 
groundwater and will ensure that any proposed effluent limit does not exceed groundwater maximum contaminant 
levels.  



 

 
  6 

AUGUST 2025 
 

This assessment is intended to support efforts to protect the groundwater quality and ensure compliance with water 
quality standards. The analysis will include an evaluation of nitrogen removal technologies, identification of the 
nitrogen species in the wastewater, and an assessment of wastewater discharge impacts on groundwater nitrogen 
levels.  

Summary of Regulatory Permits 

The discharge of the final effluent from the WWTF is regulated by Colorado River Basin Water Board Order No. R7-
2019-0015, which describes the Waste Discharge Requirements (WDRs) and other terms and conditions of 
operation for the WWTF. Discharge requirements are summarized in Table 2. Refer to Appendix A for a detailed 
description of the permit. 

Table 2. Rams Hill WWTF Waste Discharge Requirements 

Constituent Units Monthly Average Weekly Average 
20 °C BOD5 mg/l 30 45 

Total Suspended Solids (TSS) mg/l 30 45 
Settleable Solids ml/l 0.3 0.5 

Notes: 
1. 30-day average daily dry weather discharge from WWTF into the evaporation/percolation ponds shall not 
exceed 0.250 MGD. 
2. TDS concentration of the effluent shall not exceed 700 mg/l. 
3. Effluent from the WWTF into the evaporation/percolation ponds shall not have a pH below 6.0 or above 9.0. 

2 Wastewater Characterization 
This section provides an overview of the WWTF water quality and nitrogen source characterization. 

2.1 BWD WWTP Water Quality 

An overview of the WWTP water quality is provided in Table 3. Data summarized in this section was captured 
between January 2024 through December 2024 and represents the initial baseline conditions for nitrogen 
treatment. Long term average, maximum, and minimum values of monthly water quality parameters and flow 
conditions are provided as available and used to determine sizing for the treatment units during the evaluation of 
nitrogen removal alternatives. 

Table 3. Influent and Effluent Wastewater Characteristics 

Parameter Units1 
Influent Effluent Regulatory 

Limit for Final 
Effluent2 Min Avg Max Min Avg Max 

Flow  gpd 25,000 85,000 350,000 - - - 250,000 

Biological Oxygen Demand 
(BOD5) 

mg/l 21 100 430 4.3 8.5 16 
30 

Total Suspended Solids 
(TSS) 

mg/l 15 130 650 3 5 9 45 

Nitrate (NO3) mg/l - - - 0.2 6 16 - 

Nitrite (NO2) mg/l - - - 0.1 0.15 0.2 - 

Ammonia (NH4) mg/l 22 38 56 0.4 5 16 - 



 

 
  7 

AUGUST 2025 
 

Parameter Units1 
Influent Effluent Regulatory 

Limit for Final 
Effluent2 Min Avg Max Min Avg Max 

Total Kjeldahl Nitrogen 
(TKN) 

mg/l 25 42 56 1.3 5 16 
- 

Total Nitrogen (TN) mg/l 25 33 55 1.7 8 16 - 

Total Dissolved Solids (TDS) mg/l 430 493 550 470 508 570 - 
Notes: 
1. gpd = gallons per day, mg/l = milligrams per liter. 
2. Effluent discharge monthly averages. 

      
 

 

3 Biological Treatment Alternatives 
Overview 

Four alternatives were evaluated for nitrogen removal in wastewater, with each treatment technology estimated to 
reduce nitrogen concentrations to 7 mg/l or less. 
[...]
Contractors Profit (15%) 313,000$                               603,500$                                     1,364,000$                                719,400$                                         

Escalation to Midpoint (3%/yr x 1 years) 72,000$                                  138,800$                                     313,800$                                    165,500$                                         
Total Construction Cost 2,471,600$                        4,765,200$                             $                         10,771,700  $                               5,729,800 

20-Year Project Present Worth 2,030,000$                        3,900,000$                            8,810,000$                           4,650,000$                                



 

 
  18 

AUGUST 2025 
 

Table 12. 20-Year Lifecycle Cost Analysis 

 

4.4 Summary and Comparison 

The WWTF currently produces an average effluent nitrogen concentration less than 10 mg/l. However, this is 
achieved at an influent flow rate that is 34% of the design criteria and by operating the oxidation ditch in an on/off 
mode. It is expected that the level of nitrogen removal currently achieved at the WWTF would not be feasible under 
flows and loads closer to the original design criteria. Each alternative presented herein would be expected to remove 
nitrogen and achieve at least 7 mg/l effluent concentration at the WWTF design capacity of 0.25 MGD. The cost for 
each of these alternatives normalized by the mass of nitrogen removal is presented in Table 13 below.  

Table 13. Nitrogen Removal Cost per Pound 

 
 
Across all the alternatives, denitrification filters are the most effective at removing nitrogen from the water; however, 
the cost of this option is higher compared to the other alternatives. A useful approach for evaluating these options 
is to compare the nitrogen removal cost in dollars per pound of nitrogen removed, as presented in Table 13. 

O&M COST ITEM DESCRIPTION
Alternative 1 

Ox. Ditch Anoxic Zone

Alternative 2
Conventional Activated 

Sludge Process 

Alternative 3
Denitrification Filters

Alternative 4
Closed Loop Reactor

20 Year Present Worth Project Cost
(Capital + O&M) 4,041,000$                            6,792,000$                                 13,122,000$                              6,620,000$                                     
20 Year Nitrogen Removal, lb-N 570,001                                  570,001                                       620,295$                                    586,766$                                         
Nitrogen Removal Cost, $/lb-N 7$                                            12$                                               21$                                              11$                                                   

O&M COST ITEM DESCRIPTION
Alternative 1 

Ox. Ditch Anoxic Zone

Alternative 2
Conventional Activated 

Sludge Process 

Alternative 3
Denitrification Filters

Alternative 4
Closed Loop Reactor

Power, Year 2025 71,300$                                  24,400$                                       1,700$                                        20,800$                                           
Chemical, Year 2025 -$                                         -$                                              2,500$                                        -$                                                  
Labor, Year 2025 31,200$                                  104,000$                                     52,000$                                      83,200$                                           
Maintenance, Year 2025 13,200$                                  35,400$                                       219,300$                                    32,400$                                           
Total Annual O&M Cost, Year 2025 115,700$                           163,800$                               275,500$                               136,400$                                   
20 Year Present Worth O&M Cost 2,011,000$                        2,892,000$                            4,312,000$                           1,970,000$                                



 

 
  19 

AUGUST 2025 
 

5 Conclusions 
The following conclusions are based on the above evaluation of process treatment capacities. Key takeaways 
include: 

 The existing WWTF is not designed for nitrogen removal. BWD staff achieve nitrogen removal by operating 
the oxidation ditch in an on/off mode. The effluent nitrogen concentration is consistently below 10 mg/l at 
current flows and loads, which are approximately one-third of the WWTF design capacity of 0.25 MGD. It is 
expected that the WWTF, as currently designed and operated, would not be able to achieve its current 
effluent nitrogen concentration as influent flows approach design capacity. 

 Each alternative presented offers a feasible method for reducing nitrogen concentration in BWD’s effluent. 
While Denitrification Filters (Alternative 3) provide the most effective nitrogen removal, the associated costs 
make it a less optimal choice given the financial burden. The Closed Loop Reactor (Alternative 4) offers 
long-term sustainability but at a significant capital investment. Conventional Activated Sludge (Alternative 
2) is a proven technology but requires entirely new construction, making it a costly endeavor. 

 The Oxidation Ditch with Anoxic Zone (Alternative 1) emerges as the most viable choice due to its balance 
of cost-effectiveness and improved nitrogen removal. By modifying the existing oxidation ditch to 
incorporate an anoxic zone, BWD can achieve enhanced nitrogen removal while minimizing additional 
infrastructure costs. This option ensures regulatory compliance and future anticipation of potential flow 
increases, making it the most practical and sustainable solution for BWD’s wastewater treatment needs. 

  



 

 
  20 

AUGUST 2025 
 

 
Appendix A 

Rams Hill WWTF Waste Discharge Requirements 



ATTACHMENT A – VICINITY MAP   ORDER R7-2019-0015 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION 

ORDER R7-2019-0015 

WASTE DISCHARGE REQUIREMENTS 
FOR 

BORREGO WATER DISTRICT, OWNER/OPERATOR 
RAMS HILL WASTEWATER TREATMENT FACILITY 

BORREGO SPRINGS-SAN DIEGO COUNTY 

The California Regional Water Quality Control Board, Colorado River Basin Region 
(Regional Water Board) finds that: 

1. Borrego Water District (District or Discharger) owns and operates a wastewater 
collection, treatment, and disposal system known as the Rams Hill Wastewater 
Treatment Facility (WWTF or Facility), which provides sewerage service to portions 
of the unincorporated community of Borrego Springs. The Facility has a design 
treatment capacity of 0.250 million gallons-per-day (mgd) and currently discharges 
approximately 0.073 mgd. 

2. The Facility is located about four miles southeast of Borrego Springs at Assessor’s 
Parcel Nos. 200-120-42 and 200-120-41, in the East ½ of Section 23, Township 11 
South, Range 6 East, San Bernardino Baseline and Meridian. The Facility’s 
location is shown in Attachment A - Vicinity Map, which is incorporated herein and 
made part of this Order by reference. The Facility is assigned California Integrated 
Water Quality System (CIWQS) No. CW-210088, Waste Discharger Identification 
(WDID) No. 7A370125001, and GeoTracker Global Identification No. 
WDR100027526. 

3. The Facility is currently regulated under Waste Discharge Requirements (WDRs) 
prescribed under Order R7-2007-0053, adopted on September 19, 2007. 

4. On September 10, 2017, the Discharger submitted a Report of Waste Discharge 
(ROWD) to the Colorado River Basin Water Board for the Facility. 

5. This Order updates the WDRs to reflect changes in the Facility’s operation and to 
implement the most current laws and regulations applicable to the discharge. For 
example, this Order reflects that the collection system now includes portions of 
Borrego Springs Park Community Services District’s former Wastewater 
Reclamation Facility (regulated by Order 96-009, rescinded June 23, 2011). 
Additionally, the Order eliminates the prior seasonal monitoring and reporting 
schedule and implements a constant schedule throughout the year. 

6. Accordingly, this Order supersedes WDRs Order R7-2007-0053 upon the effective 
date of this Order, except for enforcement purposes. 



Borrego Water District Order R7-2019-0015 
Rams Hill Wastewater Treatment Facility Waste Discharge Requirements 

2

Wastewater Treatment Facility and Discharge 

7. The WWTF services approximately 20 percent of the community of Borrego 
Springs— specifically, the Rams Hill residential community and the Town Center 
area, which includes hotels, a motel, and small business along Palm Canyon Drive. 
The remaining 80 percent of Borrego Springs is serviced by individual septic tank-
subsurface disposal systems. 

8. The WWTF now includes the wastewater collection system from Borrego Springs 
Park Community Services District’s (PCSD) former Wastewater Reclamation 
Facility. PCSD’s facility, which was previously regulated by Order 96-009, closed in 
April 2011.  The Colorado River Basin Water Board rescinded Order 96-009 on June 
23, 2011. The wastewater collection system that once delivered domestic 
wastewater to the PCSD facility has been extended to the WWTF’s collection 
system. PCSD previously treated approximately 0.013 mgd of domestic wastewater, 
all of which is now treated at the WWTF. 

9. The WWTF includes a parshall flume, flow meter, bar screen, communitor, grit 
chamber, an oxidation ditch, two secondary clarifiers, a flow equalization basin, two 
evaporation/percolation ponds, a sludge holding tank, two sludge drying beds, and 
one emergency basin. 

10. Wastewater influent enters the WWTF and flows through the flow meter, bar screen 
and a communitor that grinds solids prior to treatment, then flows to the grit 
chamber, where sand and grit are removed from the waste stream. Wastewater then 
flows to the oxidation ditch, which provides primary and secondary biological 
treatment. From the oxidation ditch, wastewater then goes to the secondary 
clarifiers, where heavier solids settle to the bottom and are collected by a skimming 
arm and floatable solids are skimmed from the surface. Sludge is collected at the 
secondary clarifiers. Wastewater then flows to the equalization basin for further 
oxidation and storage. The treated effluent is discharged into one of three 
evaporation/percolation ponds for disposal. Sludge from the Facility is discharged to 
on-site drying beds for stabilization. The sludge is removed every five to ten years 
for off-site disposal at a waste management facility approved by the Colorado River 
Basin Water Board. 

11. The wastewater flow treatment process is shown in Attachment B – Schematic 
Flow Diagram, incorporated herein and made part of this Order by reference. The 
current location of the groundwater monitoring well for the percolation ponds is 
shown in Attachment C – Site Map with Location of Groundwater Monitoring Well, 
which is also incorporated herein by reference and made part of this Order. 

12. The Discharger’s Self-Monitoring Reports (SMRs) from January 2013 through 
November 2018 characterize the WWTF influent as follows: 



Borrego Water District Order R7-2019-0015 
Rams Hill Wastewater Treatment Facility Waste Discharge Requirements 

3

Constituent Units Average Maximum 

Flow mgd 0.074 0.136 

20o C BOD51 mg/L2 90.2 660 

TSS3 mg/L 85.6 308 

13. The Discharger’s SMRs from January 2013 through November 2018 characterize 
the WWTF effluent as follows: 

Constituent Units Average Maximum 

20o C BOD5 mg/L 4.35 49.5 

TSS mg/L 7 58 

Settleable Solids ml/L4 0.02 0.3 

pH s.u.5 7.4 8.2 

TDS6 mg/L 593 735 

Dissolved Oxygen mg/L 7.75 10.25 

Total Nitrogen mg/L 29.5 48 

14. Monitoring and Reporting Program (MRP) R7-2007-0053 included a seasonal 
monitoring and reporting schedule since historically, domestic wastewater influent 
flows were significantly greater during the winter months by comparison to the 
summer months. In 2007, the Facility received about 0.060 mgd during the high 
season and dropped to about 0.020 mgd in the summer. Current flows into the 
Facility average approximately 0.089 mgd in the winter months and 0.061 mgd 
during the summer. Thus, the influent flows to the Facility have increased overall 
and the seasonable variability is no longer as great as in the past. This Order 

1 5-day biochemical oxygen demand at 20 degrees Celsius 
2 milligrams per Liter 
3 Total Suspended Solids 
4 milliliters per Liter 
5 Standard pH Units 
6 Total Dissolved Solids 



Borrego Water District Order R7-2019-0015 
Rams Hill Wastewater Treatment Facility Waste Discharge Requirements 

4

eliminates the seasonal monitoring and reporting schedule and implements a 
constant schedule throughout the year. 

Hydrogeologic Conditions 

15. Average annual precipitation for the area is 6.8 inches, and average annual 
evaporation is 50 inches. Temperatures in the Borrego Springs area can reach 120º 
F in summer. 

16. The WWTF is about 520 feet above mean sea level. Surface water runs off as sheet 
flow, draining to the east. 

17. Soils at the WWTF from the ground surface to approximately 35 feet below ground 
surface (bgs) consist of fine to coarse sands, and silty clays. 

18. The Discharger owns and operates a network of eleven groundwater wells that 
provide domestic water for the community. Groundwater quality in Borrego Springs 
varies from good to excellent. Depth to first encountered groundwater is 
approximately 60 feet bgs. 

19. The Discharger reports that domestic water for the sewered portion of the 
community is supplied by four wells. The wells are reportedly upgradient of the 
WWTF and show the following constituent concentrations in milligrams per Liter for 
2016: 

Constituent ID1–Well 12 ID1–Well 16 ID4–Well 3 ID4–Well 11 

Total Dissolved Solids 300 300 Out of Service 320 

Chloride 42 58 Out of Service 44 

Nitrate-Nitrogen 0.38 0.95 Out of Service 0.66 

Sulfate 90 56 Out of Service 85 

Fluoride 0.4 0.5 Out of Service 0.3 

Basin Plan, Beneficial Uses, and Regulatory Considerations 

20. The Water Quality Control Plan for the Colorado River Basin (Basin Plan), which 
was adopted on November 17, 1993 and amended on March 7, 2017, designates 
beneficial uses, establishes water quality objectives, and contains implementation 
programs and policies to achieve those objectives for all waters addressed through 
the plan. Pursuant to Water Code section 13263, subdivision (a), waste discharge 
requirements must implement the Basin Plan and take into consideration the 
beneficial uses to be protected, the water quality objectives reasonably required for 



Borrego Water District Order R7-2019-0015 
Rams Hill Wastewater Treatment Facility Waste Discharge Requirements 

5

that purpose, other waste discharges, the need to prevent nuisance, and the 
provisions of Water Code section 13241. 

21. The discharge is located within the Anza-Borrego Hydrological Unit. The beneficial 
uses of groundwater in the Anza-Borrego Hydrological Unit are: 

a. Municipal Supply (MUN), 
b. Industrial Supply (IND), and 
c. Agricultural Supply (AGR). 

22. This Order establishes WDRs pursuant to division 7, chapter 4, article 4 of the Water 
Code for discharges that are not subject to regulation under Clean Water Act section 
402 (33 U.S.C. § 1342). 

23. These WDRs implement numeric and narrative water quality objectives for 
groundwater and surface waters established by the Basin Plan. The numeric 
objectives for groundwater designated for municipal and domestic supply are the 
maximum contaminant levels (MCLs) specified in California Code of Regulations, 
title 22, section 64421 et seq. and bacteriological limits set in section 64426.1 of title 
22 of the California Code of Regulations. Groundwater for use as domestic or 